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5l nf A HUE A Tl 18650 3.7V 2200mAh 8. 14Wh
5 4 AR Chinese
Nareol SAmple [ g e Rechargeable Lithium battery 18650 3.7V 2200mAb 8. 11¥h
English
kT 1120010210
Sample No.
Fie g s T R R 7 IS 1o
Consignor Ningbo Xinyuan New Energy Technology Co., L.td
&84 T TR T )
Manufacturer Ningbo Xinyuan New Energy Technology Co., Ltd
| =3 B O el Teigfim d st 15 gl FbeHE 701
4 1 L&
R % ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT

OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.
Section 38.3

10/11/Rev. 6 Amend, 1
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ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATLONS ”Rf‘(()llllllt'.‘ﬂ:id't10115 on the TRANSPORT
Criterion OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend., 1
Section 38.3
gLy, _ e
i) 53 WV P a i eRreh SR IR
Appearance

Green Cvlinder plastics film shell

iz 0

Accepted Date

2020-01-12 HrlALL B Y 2020-02-17 ~ 2020-03-10
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Test ltems

Test Date
it

LR 2l RN R O S bl A S 1Y el i v
Altitude simulation, Thermal test, Vibration, Shock, External short
circuit, Impact, Forced discharge

LovlE 2oy

Conclusion
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SRR, RSN A IE O TR u'-lfy},;fiﬁ'jﬂ.l“’l{f
ST/SG/AC. 10/11/ Rr\ 6 Amend. | 38. 3bsif k.

The sample has passed the test items nf UNTTED
TRANSPORT OF DANGEROUS GOODS” Manual of 'insls i

nl : cll]O{IS on the
, AAC. 10/11/Rev. 6
Amend. 1 38.3
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Comment (13)
FHE 4kt IR AR R g oL W L B R 48 A
Consignor No. 75 Forth Gongnao Road,Haishu District Ningbo 315000
Address City, ZHejiang Province, P.R. China Post Code
Ly 2. e G (351 Yo @ﬁ
Approver: b Checker: Compiler:
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Title:

AL T FN (Viee chief engineer)
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Name of Test Standard requirement or The

No.
ltems Clause Number of Standard

Test Result

ARsh | &z

Conclusion | Remark

Wty O3 FRabsbePpiatmn SO wlid Aks

E&ﬁm HE T3 ST/SGAAC. 10711 /Rev. 6 Amend. | 38.3 BLE 41
3ol il 1

: el 1 See Appendix 1

A_ltltUd_e LN Manual of Tests and Criteria 0 ADP ’

simulation ST/SGAAC, 10/11/Rev. 6 Amend. 1 Section

38. 3 Test T.1

kg

Passed

AT €0 PR TR sa AR B 1S WS Ty
S HE T E ST/SGAAC, 10/11/Rev. 6 Amend. 1 28,3 W e 2
AR AT, 2 S ABpaL2
p \Al. 2 See Appendix 2
Thermal test UN Manual of Tests and Criteria Pl
ST/SG/AC. 10/11/Rev. 6 Amend. | Section
JB. 3 Test

ok

Passed

WESPIH €0 ) R TR B8 LAY ey T
?EZ‘JJ SG/AC. 10/11/Rev. 6 Amend, 1 38,3 W 3
HRT. 3 See Appendix 3

Vibration LN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 6 Amend. I Section
38,3 Test 1.3

k%

Passed

SR IR0 Bl Wy by
AC. 10/11/7Rev. 6 Amend. 1 38.3 ¢ W[ 42 4
See Appendix 4

P (X

Shock
ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section
38.3 Test 1.4

|fsT‘ H[I

Passed

DTS SR 501 UlHG A by
L0711/ Rev. 6 Amend, | 38,3 | LR & 5

g S i

ks

@ External short See Appendix 3
circuit Passed
6 BL3T. 6 See Appendix 6 s

Impact LN Manual of Tests and Criteria
ST/SGAAC 10711/ Rev. 6 Amend. | Section
38.3 Test 1.6

Passed

aal] FIeke e iadia o 15 g% ks
TRk il T2 ST/SG/AC, 10/11/Rev. 6 Amend. 1 38,3 | WY& T

RIST. 8 S¢ - -
: i See Appendix
Forced discharge UN Manual of Tests and Criteria ' s d

ST/SG/AC. 1011 /Rev. 6 Amend. b Section
38.3 Test 1.8

s

Passed
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Test Environment
Condition

Ambient temperature:20°C-21°C;Ambient humidity:/%
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B3 | ¥R A B 4 AR TG AE DY
o Name of Test ltems Altitude simulation
. . KIS AT Befi RERE Al o
He | Hars I Defore RBE A gk | MA 0 R | S
Y5 Sample Status RE | LR RE | FEEE | Mass Loss | Residual |
Sample Mass OCcv Mass OCvV ocv Other
No. lg Y /g Y % 1% Event
ICYCoch fot : : " :
001 | oyern®ht ] 449619 | 419 | 449611 | 4.19 0.00 | 100.00 | o
002 | oy oy dieeg | 44.9079 120 | 41,9063 | 4.20 0.00 | 100.00 | o
003 | eyc ot | 4408215 19 | 44.8201 | 4.19 0.00 | 100.00 | O
004 | et ool 451791 | 420 | 451790 | .20 0.00 | 100.00 | ©
005 | ore ol | 452677 | 420 | 45.2638 | 4.20 0.00 | 100.00 | O
25CYCHEa Al - | - e
006 25CYC Fully charged 15. Ul 15 1. 19 15. 0{0{) 4.19 0. 00 100. 00 0
DY A~ 4 )8 "
007 | il oo 451983 | 419 | 45.1971 | 4.19 0.00 | 100.00 | ©
008 | sserepo it | 4. 8506 .20 | 44.8483 | 4.20 0.01 100.00 | ©
009 | srevepurit | 45,0114 119 | 45.0107 | 1.19 0.00 | 100.00 | ©
010 | 22t 15, 2644 L18 | 45.2620 118 0.01 100.00 | ©

{This space intentionally

left blank

&k L V=i A, D-fRiR R-2R7L PRk 0-Aih. RRA. AR, B, AAX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

I~ =t wudl
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No. Name of Test ltems Thermal test
3 £ = - a1 .
. . RIEA] Bef RIE Aft
Ha | Heks [l Bele AEE Mo gk 14 0E K
- EL .
%5 Sample Status RE |FRLE V% 2 24 &, /% | Mass Loss| Residual | FLE
Sample Mass ocy Mass ocv OCV  |Other
Mo. /g v lg IV 1% %  |Event
001 | oyepodfet | 44.9611 119 | 41.9591 1. 09 0. 00 97.61 | ©
ICYCE A TE il ? X ‘ ‘ o
002 | oyt parte cpmed | 44,9063 | 420 | 14,9039 | 4.10 0.0l 97.62 | ©
003 | overerrrt o | 44.8204 .19 | 44.8194 .09 0. 00 97.61 | ©
004 | oy et 1451790 | 4.20 | 45.1768 | 4.10 0.00 | 97.62 | o
005 | |oye il ] 45.2658 | 420 | 45.2645 | 4.09 0. 00 97.38 | ©
006 | s gt o] 45.0700 | 419 | 45.2610 |  1.08 0.00 | 97.37 | o
007 | rerrht 451974 | 419 | 45.1960 | 1.09 0.00 | 97.61 | o
008 | psrepriil o] 44.8483 | 4.20 | 44.8478 | 4.10 0. 00 97.62 | ©
00 | e A o] 15,0107 | 419 | 45.0088 | 4.09 0. 00 97.61 | o
010 ZBCREe 1) 15.2620 | 4.18 | 45.2613 |  4.09 0. 00 97.85 | ©

25CYC Fully charged

L FEE

This space intentionally
left blank

FiE: Lk V-RA D-Mk R-30E F-R K 0-Akh. RRA. LMK, LKA, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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53 ’ BAAE 24 | )
No. Name of Test Items Vibration
B HokA RISET Before RIS G After e e AL LS AETD
By Sample Status mE FH#EE| BE FF3&%, /& | Mass Loss | Residual | FL
Sample Mass OCcv Mass oCcv oCcv Other
No. N /g v 1% /% | Event
001 | oAt 1 14.9591 | 1.09 | 11.9583 | 4.09 0.00 | 100.00 | o©
002 | oyt por At 1419039 | 410 | 14.9033 | 4.10 0.00 | 100.00 | o
003 | AL olae8194|  4.09 | 14.8189 | 4.09 0.00 | 100.00 | o
CO4 | oyl o 145.1768 | 4.10 | 45.1764 | 4.09 0.00 | 99.76 0
005 | oeroRml o la5.2615 | 4.09 | 45.2636 | 4.09 0.00 | 100.00 | o
006 | o®RL 1452610 .08 | 45.2609 | 4.08 0.00 | 100.00 | o
007 | oot 1451960 | 4.09 | 45.1949 | 4.09 0.00 | 100.00 | o
008 | oot l 1 44.8478 | 410 | 44.8464 [ 4.09 0. 00 99. 76 0
009 | et | 45.0088 | 409 | 45,0091 | 4.09 0.00 | 100.00 | o©
010 et 15.2613 | 4.09 15.2610 | 4.09 0.00 | 100.00 | o

M T S
- LN
e

This space intentionally
left blank

&E: LR V-RA D-ARK R-a3L PR K 0-Aim. RAA. LMKk, LA,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5% 4 RMRE 2 | i
No. A Name of Test Items Shock
s 1s A\-:L - s s ”
b Bet & /a Af o
N I Before RBE A | pgimx [faem | s
g Sumurc St::u% Vi FdE | FE FF#4d, & | Mass Loss | Residual | L&
Sarple P ' Mass OCv Mass ocvV ocy Other
No /g v /g A% % % Event
LCYCyE A fele y - * / ORQ 8
UUI ICYC [Ful ]‘. charged 1 1. L]Jl(hg l. 09 ll LJ!‘JE\S l 0(‘) 0 00 100. 00 Q
002 | oyepo iR 1 44,9033 | 410 | 449036 | 410 0.00 | 100.00 | o
003 | oyemperel ol ae.8189| 409 | 44.8592 | 4.09 0. 00 100.00 | ©
004 | overot B 45 1761 4.09 | 45.1766 | 1.09 0. 00 100.00 | ©
005 | ot | 452636 |  4.09 | 45.2639 | 4.09 0.00 | 100.00 | o
006 | sseonpori®®it | 45.2609 | .08 | 45.2606 | 4.08 0.00 | 100.00 | o©
007 | preve bR 1451919 | 409 | 45.1945 | 4.09 0.00 | 100.00 | o
008 | ssreperi it ol 4408464 | 409 | 448462 | 4.09 0. 00 100.00 | ©

25CYCTEAT A HL

009 | secvc fully dhomged | 45-0091 | 4,09 [ 45,0094 |  4.09 0. 00 100.00 | ©

25CYCHE A el
25CYC Fully charged

010 45. 2610 4. 09 43. 2615 1. 09 0.00 100. 00 0

) I‘A"‘"’. !,Thfs space intentionally
I - left hlank

&iE: LR V-RA D-ME4k R-2AE F-R2K 0-Rih. LRA. LMBA. LEE. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,

No Disassembly,No Rupture & No Fire.
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g

A IR B & AR

B Je

25CYC Fully charged

No. g Name of Test Ttotis External short circuit
Haths HERA Hreamkhan I
Sample No. Sample Status B, Extcrnﬁic"l‘cmperamlrc Other Event

— | c\g(?ﬂai yl'\ fii:_:'gmi 86.2 0

002 zc\ftl‘(:;g ])T\'\(A;Iiglp,id 89.9 O

003 (CHC Pty shanged 92.1 0

005 LCIC Feats dhaeged 8. 8 0

006 J501E Publs ehasss 9. 7 0

007 J'?Cf(ﬂ?;lﬂ]“f\};:%ml 92.6 0

aoo ga(fﬁklﬁf‘f:\fif‘fh(; 83.7 0

010 Sl e At 87. 8 0

B A

This space intentionally left

blank

ik D-ARAR R-2EL F-A2 K 0-Rfifik. RAK, AL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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F% : BRTA L # | ik
No. Name of Test Items Impact
¥ o = g
otk T . EAE

Sample No.

Sample Status

Max. External Temperature

Other Event

e P / -C‘
Wil l(ﬁigiiw?iigixkty 108. 1 0
012 ikt SOk Suree by 105. 8 0
013 I(_YJ(F\;()“?‘2‘3:;:':1_1 M 119.9 0
014 i )°‘:*”P1‘1 . 117. 2 0
016 ok WI iy 112.2 0
018 250C 508 Cmapity 109. 7 0
019 500G 508 Comaetty 119. 2 0
020 25CYC 30%7 4 122. 6 0

25CYC 50% Capacity

B
LR H
vl T8

This space intentionally

blank

left

FiE: DMK F-ALK 0-Rfigth. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

o e d A
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No. Name of Test Items Forced discharge
ample No. Sample Status -
Sample No ample Status Other Event
1CYCHE it
021 1CYC Fully discharged Y]
LCYCHEA oty
r)r - —
022 1CYC Fully discharged 0
o ICYCyE 4
023 1CYC Fully discharged 0
_ ICYCHE Rl
024 1CYC Fully discharged 0
. ICYCyE 4ot
025 ICYC Fully discharged 0
an LICYC Aok
026 ICYC Fully discharged 0
o 1CYCHE Al
027 ICYC Fully discharged 0
1CYCHE ATk,
028 ICYC Fully discharged 0
ICYCHE il
)
029 1CYC Fully discharged 0
’ 1CYCSE A I )
030 ICYC Fully discharged 0
. 25CYCE A i
031 25CYC Fully discharged O
25CYCHE sl
032 950YC Fully discharged 0
e 25CYCHE Ao
033 25CYC Fully discharged 0
o 25CYCHEASIOD
034 25CYC Fully discharged 0
. 25CYCHE A i
035 25CYC Fully discharged 0
S I5CYCHE 4Nl
036 25CYC Fully discharged 0
e 25CYCHE AT L
037 25CVC Fully discharged 0
25CYCHEA IOl
038 25CYC Fully discharged 0
25CYCTEATOE
039 25CYC Fully discharged 0
25CYCHE AT i
040 25CYC Fully discharged 0

#iE: DR FAEK 0-RffR. RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

drrils
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